PARTS LIST FOR K.D. DOUBLE-RING LOGC STOCOLS

QTY | PART LUSE FOR;

1 Upholstered "Logo” Seat

1 Swivel [with top & bottom offset]

1 Chrome plated TOP leg with dides

1 Chrome plated BOTTOM leg with glides

1 Chrome plated LARGE 1ing

1 Chrome plated SMALL ring

4 #12 x 17 Phillips Type A ZinC screws Attaching seat to swivel (affer it is attached to lame)
4 Va - 20x 1-1/4* Philips 2inc maching bolts Aftaching swivel 1o top of rame (before step cbove)
4 Va - 20 % 1-3/4" Philips 2inc maching bolts Aftaching large ring 1o friame

4 #14x 1-1/2" Philips Pan Type AB scraw Attaching small ring to frame

8 Va - 20 mylon lock nuts Vs - 20 machineg balts menticned above

4 1* Plastic Glides Boittom of 4 legs

Tecls Required
Power Screwdniver (recommendsd) o #3 Phillips-head screwdriver

7116™ wrench or sccket (recommended) or pliers.

Hammer
Assemibly Directiors

1. Stand BOTTOM LEG on the floor and set the TOP LEG over it, perpendicular 1o the Boffom Leg.
Slide the LARGE ing over the top of the 2 legs, and dlign the screw holes.

2, Ireertthe V4 - 20 x 1-3/4" bolts (the longer kdis) from the cutside (through the ring first, then through the
frame). Insert all 4 bolts, then aftach all 4 nuts by hand (the nuts will only go on 1 way, with the nylon face
away from the bdt). Hond tighten all 4 nuts.

3. Slidethe SMALL ing inside the frome (above the LARGE 1ing), and dlign the screw holes, Locedy screw in all of
the #14 x 1-1/27 screws friom the irside; make sure the frame is aligned on top, and then fighten all 4 screws
in the SMALL ring and all 4 balts in the LARGE ring.

4. Set the Swivel on top of the finished frame. NOTE - Thers is no Top of Bottom of the Swivel-gither side can
go on thetop of the frame,. Align the boffom set of hdes [the side touching the frame) with the holes in
theframe. Ireert the Va - 20 x 1-1/4" balts (the shater balts) from the top through the Swivel first, theninto
the frame). Insert all 4 of the balts, then attach the nuts by hand (they will only go on 1 way). Hand
fighten all 4 nuts, then procesd 1o fully tighten the nuts and bats,

5. Toke the Logo seat, and set it upside-down on a clean, smooth surfoce,. Place thetop of the Frame-
Swivel assembly onfo the seat boffomn, and align the screw haes, [reert all 4 screws part way,
then fully tighten.

6. Taothe plostic dides onto each of the lege. Tum the fully-cesemibbled stod over, and check to make
sure that the frame sits flar IF it doss NOI, tap the dlides s nesded, Once the frarme sits fla, you have
completed the assembly,. Congratulations!

7. Pericdically check bdfs, nuts and screws 1o ensure tighiness

Bottom Leg

Step #1.

Align legs & LARGE ng.

Top Leg

Ring 1 vt B

\\‘1““_:’.-4’
Step #2

Attach LARGE ring with
alld bols & nubs.

g

1-3/4" Bolt

Step #5

Aftoch sedt

*Clecm, smocth ¢
surfoce

Step #3.

Attaich SMALL ring. cligin
lecg & rings. tighten BOTH
[igl=-

Tap oo legs
Acjust as Nesded

Step #6

Irstall glicies.

I‘—? 144" Boks
I; 'r |
=

M.
L
. 'f’*-——s—f’,

Step #4

Attach swivel to frame

Bottom Leg

Top Leg

i

U
BT #12 x 1"

Scremw

#F1Ax1-1/20
p 2

W 1-1/4°
TR 1 -3/4°

Beoits
144" Wut Glide
Swivel
"a A o

Logo Seat

Large
Ring

FAProgramsiReCy 1 952 Assembly Instructions Fincl



